LOMBAR D(Ilm)li’iaggio FOCS EGR ET

A KOHLER. CEHgine: LDW 1404/P EGR ET Drawing: F

FUEL SYSTEM
POS. |CODE DESCRIPTION Qty

2 9730.313 fiX.screw 8
3 4750.014 delivery pipe seal 1
4 3240.164 nut M 8 2
5 7555.029 washer diam. 8 2
6 6780.049 intake stud M 8 X 20 (36) 2
7 6585.141 feed pump 1
8 1200.087 O ring 3150 1
9 7200.721 drive rod 1
10 1200.286 seal ring 9,25X1,78 8
11 3240.164 nut M 8 8
12 6780.135 stud 8
13 7555.029 washer diam. 8 8
14 1410.112 tapped 4
16 680.041 bleeding valve 4
20 &————-— » injection plunger - see Pos. F 25 0
25 6590.290 nozzle-injection pump 4
27 8335.143 adj.spacer 1,90 4
27 8335.144 adj.spacer 1,80 1
27 8335.145 adj.spacer 1,70 1
27 8335.146 adj.spacer 1,60 1
27 8335.147 adj.spacer 1,50 1
27 8335.148 adj.spacer 1,40 1
27 8335.149 adj.spacer 1,30 1
27 8335.150 adj.spacer 1,20 1
27 8335.151 adj.spacer 1,10 1
27 8335.152 adj.spacer 1,00 1
32 4760.015 valve gasket 4
35 1200.277 seal ring 20,35X1,78 4
39 &————-— » circlip diam. 19 - see Pos. F 25 0
40 5989.007 spark arrestor 4
41 1200.213 O ring 26,70X1,78 4
43 6531.436 nozzle 4
44 1901.030 union bolt M 10 2
45 4670.059 copper gasket diam.10 2
47 4670.082 copper gasket diam.14 X 1 4
62 1200.287 O ring 25,12X1,78 4
63 4760.038 gasket 4
64 7270.138 banjo union diam.10 1
65 375.988 delivery pipe 1

printed by LOMBARDINI:

11/08/2010 -

1




Engine: LDW 1404/P EGR ET Drawing: F

LDW 1404/P
EGR elettronica

PIAGGIO 45 46 g2 3

printed by LOMBARDINI: 11/08/2010



